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Lowest Channel / 64QAM Middle Channel / 64QAM 
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LTE Band 41 / 15MHz  

Lowest Channel / 64QAM Middle Channel / 64QAM 

  

Highest Channel / 64QAM  
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Lowest Channel / 64QAM Middle Channel / 64QAM 

  

Highest Channel / 64QAM  

 

 

  



 

 Sporton International (Kunshan) Inc. Page Number : A431 of A457  

TEL : +86-512-57900158 Report Issued Date : Apr. 16, 2018 

FAX : +86-512-57900958 Report Version : Rev. 01 

FCC ID : O57MIIX630 Report Template No.: BU5-FGLTE Version 1.5 

 

 

 FCC RF Test Report Report No. : FG7D1210B 

 

 

 

LTE Band 66 / 1.4MHz  

Lowest Channel / QPSK Lowest Channel / 16QAM 
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Highest Channel / QPSK  Highest Channel / 16QAM 
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Lowest Channel / QPSK Lowest Channel / 16QAM 
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LTE Band 66 / 15MHz  

Lowest Channel / QPSK Lowest Channel / 16QAM 
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LTE Band 66 / 20MHz  

Middle Channel / QPSK Middle Channel / 16QAM 
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LTE Band 66 / 1.4MHz  

Lowest Channel / 64QAM Middle Channel / 64QAM 
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LTE Band 66 / 3MHz  

Lowest Channel / 64QAM Middle Channel / 64QAM 

  

Highest Channel / 64QAM  
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LTE Band 66 / 5MHz  

Lowest Channel / 64QAM Middle Channel / 64QAM 

  

Highest Channel / 64QAM  
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LTE Band 66 / 10MHz  

Lowest Channel / 64QAM Middle Channel / 64QAM 

  

Highest Channel / 64QAM  

 

 

  



 

 Sporton International (Kunshan) Inc. Page Number : A444 of A457  

TEL : +86-512-57900158 Report Issued Date : Apr. 16, 2018 

FAX : +86-512-57900958 Report Version : Rev. 01 

FCC ID : O57MIIX630 Report Template No.: BU5-FGLTE Version 1.5 

 

 

 FCC RF Test Report Report No. : FG7D1210B 

 

 

 

LTE Band 66 / 15MHz  

Lowest Channel / 64QAM Middle Channel / 64QAM 

  

Highest Channel / 64QAM  
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LTE Band 66 / 20MHz  

Lowest Channel / 64QAM Middle Channel / 64QAM 

  

Highest Channel / 64QAM  
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Frequency Stability 

Test Conditions LTE Band 2 (QPSK) / Middle Channel  Limit   

Temperature 

(°C) 

Voltage 

(Volt) 

BW 10MHz Note 2. 

Deviation  

(ppm) 
Result 

50 Normal Voltage 0.0011  

PASS 

40 Normal Voltage 0.0005  

30 Normal Voltage 0.0019  

20(Ref.) Normal Voltage 0.0000  

10 Normal Voltage 0.0003  

0 Normal Voltage 0.0022  

-10 Normal Voltage 0.0026  

-20 Normal Voltage 0.0003  

-30 Normal Voltage 0.0027  

20 Maximum Voltage 0.0003  

20 Normal Voltage 0.0001  

20 Battery End Point 0.0022  

 

Note:  

1. Normal Voltage =11.58 V.；Battery End Point (BEP) =9 V.；Maximum Voltage =13 V. 

2. Note: The frequency fundamental emissions stay within the authorized frequency block. 
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Test Conditions LTE Band 4 (QPSK) / Middle Channel  Limit   

Temperature 

(°C) 

Voltage 

(Volt) 

BW 10MHz Note 2. 

Deviation  

(ppm) 
Result 

50 Normal Voltage 0.0029  

PASS 

40 Normal Voltage 0.0024  

30 Normal Voltage 0.0013  

20(Ref.) Normal Voltage 0.0000  

10 Normal Voltage 0.0031  

0 Normal Voltage 0.0018  

-10 Normal Voltage 0.0006  

-20 Normal Voltage 0.0020  

-30 Normal Voltage 0.0021  

20 Maximum Voltage 0.0010  

20 Normal Voltage 0.0026  

20 Battery End Point 0.0005  

 

Note:  

1. Normal Voltage =11.58 V.；Battery End Point (BEP) =9 V.；Maximum Voltage =13 V. 

2. Note: The frequency fundamental emissions stay within the authorized frequency block. 
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Test Conditions LTE Band 5 (QPSK) / Middle Channel  Limit   

Temperature 

(°C) 

Voltage 

(Volt) 

BW 10MHz 2.5ppm 

Deviation  

(ppm) 
Result 

50 Normal Voltage 0.0001  

PASS 

40 Normal Voltage 0.0018  

30 Normal Voltage 0.0050  

20(Ref.) Normal Voltage 0.0000  

10 Normal Voltage 0.0056  

0 Normal Voltage 0.0059  

-10 Normal Voltage 0.0051  

-20 Normal Voltage 0.0023  

-30 Normal Voltage 0.0010  

20 Maximum Voltage 0.0051  

20 Normal Voltage 0.0060  

20 Battery End Point 0.0012  

Note: Normal Voltage =11.58 V.；Battery End Point (BEP) =9 V.；Maximum Voltage =13 V. 
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Test Conditions LTE Band 7 (QPSK) / Middle Channel  Limit   

Temperature 

(°C) 

Voltage 

(Volt) 

BW 10MHz Note 2. 

Deviation  

(ppm) 
Result 

50 Normal Voltage 0.0023  

PASS 

40 Normal Voltage 0.0028  

30 Normal Voltage 0.0008  

20(Ref.) Normal Voltage 0.0000  

10 Normal Voltage 0.0019  

0 Normal Voltage 0.0032  

-10 Normal Voltage 0.0002  

-20 Normal Voltage 0.0004  

-30 Normal Voltage 0.0020  

20 Maximum Voltage 0.0006  

20 Normal Voltage 0.0024  

20 Battery End Point 0.0027  

 

Note:  

1. Normal Voltage =11.58V.；Battery End Point (BEP) =9 V.；Maximum Voltage =13 V. 

2. Note: The frequency fundamental emissions stay within the authorized frequency block. 
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Test Conditions LTE Band 12 (QPSK) / Middle Channel  Limit   

Temperature 

(°C) 

Voltage 

(Volt) 

BW 10MHz Note 2. 

Deviation  

(ppm) 
Result 

50 Normal Voltage 0.0011  

PASS 

40 Normal Voltage 0.0024  

30 Normal Voltage 0.0090  

20(Ref.) Normal Voltage 0.0000  

10 Normal Voltage 0.0102  

0 Normal Voltage 0.0006  

-10 Normal Voltage 0.0023  

-20 Normal Voltage 0.0076  

-30 Normal Voltage 0.0068  

20 Maximum Voltage 0.0011  

20 Normal Voltage 0.0007  

20 Battery End Point 0.0106  

 

Note:  

1. Normal Voltage =11.58 V.；Battery End Point (BEP) =9 V.；Maximum Voltage =13 V. 

2. Note: The frequency fundamental emissions stay within the authorized frequency block. 
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Test Conditions LTE Band 13 (QPSK) / Middle Channel  Limit   

Temperature 

(°C) 

Voltage 

(Volt) 

BW 10MHz Note 2. 

Deviation  

(ppm) 
Result 

50 Normal Voltage 0.0014  

PASS 

40 Normal Voltage 0.0004  

30 Normal Voltage 0.0047  

20(Ref.) Normal Voltage 0.0000  

10 Normal Voltage 0.0054  

0 Normal Voltage 0.0063  

-10 Normal Voltage 0.0010  

-20 Normal Voltage 0.0058  

-30 Normal Voltage 0.0066  

20 Maximum Voltage 0.0006  

20 Normal Voltage 0.0009  

20 Battery End Point 0.0046  

 

Note:  

1. Normal Voltage =11.58 V.；Battery End Point (BEP) =9 V.；Maximum Voltage =13 V. 

2. Note: The frequency fundamental emissions stay within the authorized frequency block. 
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Test Conditions LTE Band 17 (QPSK) / Middle Channel  Limit   

Temperature 

(°C) 

Voltage 

(Volt) 

BW 10MHz Note 2. 

Deviation  

(ppm) 
Result 

50 Normal Voltage 0.0082  

PASS 

40 Normal Voltage 0.0108  

30 Normal Voltage 0.0121  

20(Ref.) Normal Voltage 0.0000  

10 Normal Voltage 0.0015  

0 Normal Voltage 0.0076  

-10 Normal Voltage 0.0087  

-20 Normal Voltage 0.0014  

-30 Normal Voltage 0.0017  

20 Maximum Voltage 0.0031  

20 Normal Voltage 0.0070  

20 Battery End Point 0.0018  

 

Note:  

1. Normal Voltage =11.58 V.；Battery End Point (BEP) =9 V.；Maximum Voltage =13 V. 

2. Note: The frequency fundamental emissions stay within the authorized frequency block. 
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Test Conditions LTE Band 25 (QPSK) / Middle Channel  Limit   

Temperature 

(°C) 

Voltage 

(Volt) 

BW 10MHz Note 2. 

Deviation  

(ppm) 
Result 

50 Normal Voltage 0.0020  

PASS 

40 Normal Voltage 0.0013  

30 Normal Voltage 0.0003  

20(Ref.) Normal Voltage 0.0000  

10 Normal Voltage 0.0022  

0 Normal Voltage 0.0007  

-10 Normal Voltage 0.0003  

-20 Normal Voltage 0.0008  

-30 Normal Voltage 0.0013  

20 Maximum Voltage 0.0001  

20 Normal Voltage 0.0020  

20 Battery End Point 0.0014  

 

Note:  

1. Normal Voltage =11.58 V.；Battery End Point (BEP) =9 V.；Maximum Voltage =13 V. 

2. Note: The frequency fundamental emissions stay within the authorized frequency block. 
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Test Conditions LTE Band 26 (QPSK) / Middle Channel  Limit   

Temperature 

(°C) 

Voltage 

(Volt) 

BW 10MHz 2.5ppm 

Deviation  

(ppm) 
Result 

50 Normal Voltage 0.0096  

PASS 

40 Normal Voltage 0.0086  

30 Normal Voltage 0.0016  

20(Ref.) Normal Voltage 0.0000  

10 Normal Voltage 0.0093  

0 Normal Voltage 0.0079  

-10 Normal Voltage 0.0026  

-20 Normal Voltage 0.0006  

-30 Normal Voltage 0.0080  

20 Maximum Voltage 0.0024  

20 Normal Voltage 0.0011  

20 Battery End Point 0.0084  

 

Note: Normal Voltage =11.58 V.；Battery End Point (BEP) =9 V.；Maximum Voltage =13 V. 
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Test Conditions LTE Band 38 (QPSK) / Middle Channel  Limit   

Temperature 

(°C) 

Voltage 

(Volt) 

BW 10MHz Note 2. 

Deviation  

(ppm) 
Result 

50 Normal Voltage 0.0024  

PASS 

40 Normal Voltage 0.0009  

30 Normal Voltage 0.0027  

20(Ref.) Normal Voltage 0.0000  

10 Normal Voltage 0.0004  

0 Normal Voltage 0.0020  

-10 Normal Voltage 0.0018  

-20 Normal Voltage 0.0002  

-30 Normal Voltage 0.0001  

20 Maximum Voltage 0.0010  

20 Normal Voltage 0.0007  

20 Battery End Point 0.0022  

 

Note:  

1. Normal Voltage =11.58 V.；Battery End Point (BEP) =9 V.；Maximum Voltage =13 V. 

2. Note: The frequency fundamental emissions stay within the authorized frequency block. 
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Test Conditions LTE Band 41 (QPSK) / Middle Channel  Limit   

Temperature 

(°C) 

Voltage 

(Volt) 

BW 10MHz Note 2. 

Deviation  

(ppm) 
Result 

50 Normal Voltage 0.0004  

PASS 

40 Normal Voltage 0.0022  

30 Normal Voltage 0.0020  

20(Ref.) Normal Voltage 0.0000  

10 Normal Voltage 0.0011  

0 Normal Voltage 0.0013  

-10 Normal Voltage 0.0007  

-20 Normal Voltage 0.0005  

-30 Normal Voltage 0.0012  

20 Maximum Voltage 0.0015  

20 Normal Voltage 0.0009  

20 Battery End Point 0.0008  

 

Note:  

1. Normal Voltage =11.58 V.；Battery End Point (BEP) =9 V.；Maximum Voltage =13 V. 

2. Note: The frequency fundamental emissions stay within the authorized frequency block. 
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Test Conditions LTE Band 66 (QPSK) / Middle Channel  Limit   

Temperature 

(°C) 

Voltage 

(Volt) 

BW 10MHz Note 2. 

Deviation  

(ppm) 
Result 

50 Normal Voltage 0.0012  

PASS 

40 Normal Voltage 0.0025  

30 Normal Voltage 0.0003  

20(Ref.) Normal Voltage 0.0000  

10 Normal Voltage 0.0034  

0 Normal Voltage 0.0005  

-10 Normal Voltage 0.0002  

-20 Normal Voltage 0.0020  

-30 Normal Voltage 0.0005  

20 Maximum Voltage 0.0029  

20 Normal Voltage 0.0006  

20 Battery End Point 0.0007  

 

Note:  

1. Normal Voltage =11.58 V.；Battery End Point (BEP) =9 V.；Maximum Voltage =13 V. 

2. Note: The frequency fundamental emissions stay within the authorized frequency block. 

 

 




